
PUBLISHED BY THE INSTITUTION OF ENGINEERS OF KENYA        I JULY 2023 

ISSUE 013



SBS Solutions East Africa 
services the East African 

region from Nairobi, Kenya.

Regional Sales & 
Installation

Discover water storage excellence with SBS® Tanks, 
Africa’s leading manufacturer of steel panel water 
storage tanks with an internal liner. 
With 25+ years unrivalled superiority in product and service delivery, 
global reach and reputation, we are the preferred choice of engineering 
professionals in the mining, municipal, and commercial industries worldwide. 

ISO Certified and 
engineer approved for 

extreme conditions.

Global Standards for 
Local Conditions

Custom Design 
Options 

SBS has in-house 
[...]
improve brewing techniques, ensuring consistency, efficiency, 
and scalability of production. By applying their knowledge 
of heat transfer, fluid dynamics, and reaction kinetics, these 
engineers enhance the mashing, boiling, fermentation, and 
filtration processes. They work closely with brewmasters and 
other experts to streamline operations, reduce waste, and 
enhance product quality.

Quality Control and Assurance:
Maintaining consistent quality is paramount in the brewing 
industry. Chemical and process engineers play a pivotal role in 
quality control and assurance by developing and implementing 
robust quality management systems. They design and monitor 
analytical methods to assess key parameters like pH, alcohol 
content, specific gravity, and flavor profiles. They also collaborate 
with microbiologists to prevent contamination and implement 
stringent hygiene practices. Furthermore, engineers contribute 
to the development of sensory evaluation techniques to ensure 
the beer meets the desired flavor and aroma characteristics.

Environmental Sustainability:
In today’s world, breweries are increasingly focusing on 
sustainable practices. Chemical and process engineers bring 
their expertise to the table by developing and implementing eco-
friendly solutions. They work on optimizing energy consumption, 
reducing water usage, and managing waste streams effectively. 
Engineers explore renewable energy sources, implement 
efficient heat recovery systems, and design wastewater 
treatment processes to minimize environmental impact. Their 
contributions help breweries achieve their sustainability goals 
while maintaining profitability.

Brewery Automation and Digitalization:
The rise of automation and digitalization has transformed the 
brewing industry. Chemical and process engineers leverage 
their knowledge of process control systems and data analysis 
to implement advanced technologies. They design automated 
systems to monitor and control temperature, pressure, and flow 
rates throughout the brewing process. Engineers also develop 
data-driven models to optimize brewing parameters, ensuring 
consistent product quality. By embracing digital tools and 
automation, breweries can enhance productivity, reduce costs, 
and improve overall efficiency.

Research and Development:
Chemical and process engineers are integral to the research 
and development (R&D) efforts of breweries. They collaborate 
with brewmasters and flavor scientists to develop new recipes, 
ingredients, and brewing techniques. Engineers conduct 
experiments, analyze data, and refine processes to create 
innovative and unique brews. They also explore novel raw 
materials and evaluate their impact on flavor, aroma, and 
brewing efficiency. Through their R&D endeavors, engineers 
contribute to the continuous growth and diversification of the 
brewery’s product portfolio.

In conclusion, the expanding brewing industry offers 
exciting and rewarding career opportunities for chemical and 
process engineers. Their expertise in process optimization, 
quality control, sustainability, automation, and research and 
development is highly valued in breweries. As the demand for 
craft beers and specialized brews continues to rise, chemical 
and process engineers have a crucial role to play in ensuring 
the efficiency, quality, and innovation that define the brewing 
industry’s success. By embracing these opportunities, 
engineers can contribute to the growth and advancement of this 
vibrant and dynamic field.

CH
EM

IC
AL

 E
NG

IN
EE

RI
NG

 IN
 B

RE
W

ER
IE

S

Picture Courtesy



41Engineering in Kenya Magazine  Issue 13

History

Diageo was founded in 1997 as a merger 
between Grand metropolitan and Guinness, 
but its brands date back far earlier – some as 

far back as the 17th century.

In 2000, Diageo acquired majority control of East 
African Breweries PLC (EABL) and in the following 
year the group cross-listed its share on the Uganda 
Securities Exchange. EABL is a constituent company 
of the NSE 20 Share Index.

EABL is East Africa’s leading branded alcohol 
beverage business with an outstanding collection of 
brands that range from beer, spirits and adult non-
alcoholic drinks (ANADs) reaffirming our standing as 
a total adult beverage (TAB) company. 

Established in 1922, EABL’s extensive network of 
breweries, distillers, and distribution network spans 
across the six markets within which we operate in 
Eastern Africa, especially concentrated in the three 
core markets of Kenya, Uganda, and Tanzania. Our 
group’s diversity is an important factor in delivering 
the highest quality brands to East African consumers 
and long-term value to East African investors. 
Despite operating in these key East African markets, 
our unique products can be found in more than 10 
countries across Africa and beyond.

EABL’s diversity as a robust regional company 
is revealed in its subsidiaries, which are: Kenya 
Breweries Limited, Uganda Breweries Limited, 
International Distillers Uganda Limited, Serengeti 
Breweries Limited, UDV (K) Ltd and East African 
Maltings Limited.

Our business model is cantered on country-specific 
strategies, which allow us the agility to identify 

and shape consumer trends, as well as respond to 
market dynamics to support growth. We are a proud 
grain to-glass business and remain steadfastly 
focused on:

•	 Producing quality beer, spirits, and adult non-
alcoholic beverages (ANADs).

•	 Investing in responsible marketing to build 
aspirations for high-quality brands. 

•	 Continuously innovating to unlock new 
opportunities and deliver new offerings that 
meet changing consumer demands.

•	 Transforming sales execution and extending our 
reach to ensure our consumers can access and 
enjoy our brands every day, everywhere.

•	 Sourcing and producing locally where viable to 
support local communities.

•	 Playing a positive role in society and delivering 
value to our stakeholders and shareholders.

EABL’s vision is to be the most celebrated business 
in every market in East Africa. Its ambition is to create 
the best performing, most trusted and respected 
consumer products company in Africa.

With breweries, distilleries, support industries and 
a distribution network across the region, the group’s 
diversity is an important factor in delivering the 
highest quality brands to East African consumers 
and long-term value to East African investors. 

As a consumer-driven business, EABL takes time to 
study the market and understand consumer needs 
and wants as well as how best to satisfy them. 
That is why we constantly invest in innovating and 
renovating our brands to stay on par with dynamic 
consumer trends. This goes hand in hand with our 
Vision to be the most celebrated business in Eastern 
Africa.

Diageo is a global leader in alcohol beverage with an outstanding collection of brands across spirits 
and beer. It operates as a market-based business, with each market being accountable for its own 
performance and driving growth. It has a presence in 180 countries and has 132 production sites, 

employs over 27,000 people, and boasts a portfolio of over 200 brands. It is a major distributor of Scotch 
whisky and other spirits. Distilleries owned by Diageo, produce 40% of all Scotch whisky with over 24 
brands, such as Johnnie Walker, J&B and Vat 69. Its leading brands include Johnnie  Walker, Guinness, 
Smirnoff, Baileys liqueur, Captain Morgan rum and Tanqueray and Gordon’s gin.

Diageo has a primary listing on the London Stock Exchange and is a constituent of the FTSE 100 Index. It 
has a secondary listing on the New York Stock Exchange.



42 Engineering in Kenya Magazine  Issue 13

Chemical Engineering in Water 
Treatment Operations

Author: Eng Caroline Owako & Ivy Gathii
Athi Water Works Development Agency (AWWDA)

The objective of water treatment processes is to reduce the 
relevant contaminants in raw water to the levels required for 
various uses, e.g., drinking, domestic and industrial uses. 

Chemical engineering has played a vital role in the evolution 
of water treatment processes over the years through the 
development and optimization of various techniques aimed at 
water treatment.

The current water treatment processes are conventional and 
revolve around the following key steps: 

a.	 Coagulation and Flocculation – This is often the first step 
in water treatment processes whose aim is to remove 
suspended solids from water. Chemical engineering is 
applied as coagulants such as polyaluminium chloride is 
used  to group together small particles suspended in water 
in order to form larger particles called flocs in a process 
called flocculation. These flocs settle and are removed 
through sedimentation. This process reduces turbidity 
of water and eliminates various physical contaminants 
including organic matter and dissolved substances.

b.	 Filtration – Coagulation and flocculation is followed by 
filtration whose purpose is to remove fine particles that 
may still be present in water. Different filtration methods 
are be employed depending on various factors and the 
most common method of filtration is rapid sand filters. This 
filtration method is utilized in AWWDA’s plants i.e.  Karimenu 
II Dam and the Kigoro Water Treatment Plants. This system of 
filtration is employed primarily due to its ease of operations 
and readily available sand material for use.

Chemical engineering has improved filtration techniques for 
water treatment by development of advanced technologies 
such as activated carbon and membranes, to remove 
contaminants like organic compounds, microorganisms, 
and even bacteria in some cases. 

c.	 Disinfection – Disinfection is primarily for killing pathogenic 
microorganisms and chemical engineering has played a key 
role in developing effective disinfection methods. Different 
disinfectants such as chlorine, ozone, and UV treatment 
are utilized to disinfect water. In Kenya, chlorination is the 
most common method used in water treatment process, 
e.g., in Ng’ethu and Karimenu II Dam Water Treatment 
Plants. AWWDA has utilized dual disinfection methods in its 
modern water treatment facility in Kigoro Water Treatment 
Plant, which includes both UV disinfection and chlorination. 

Modern Applications Of Chemical 
Engineering in Water Treatment 
Processes in AWWDA Projects
Water treatment processes continue to grow with the 
development and adaptation of modern water treatment 
technologies with AWWDA at the forefront of embracing these 
modern technologies to improve its mandate.

Modern applications of chemical engineering incorporated in 
existing projects include:

a.	 Reverse Osmosis

A key example is seen in the Independent Water Projects 
constructed during the COVID-19 pandemic that improved 
water supply to curb the spread of the virus. Through funds 
provided by the Government of Kenya, AWWDA provided clean 
water to informal settlements within the Nairobi Metropolitan 
area.. Following the assessment of the water quality of each 
of the boreholes, AWWDA was able to employ reverse osmosis 
treatment processes within sites with poor quality water. 
Reverse osmosis was selected as the most suitable treatment 
process is its ease of installation as it is typically compact, 
and can be scaled down or up based on specific needs, hence 
making it suitable for small-scale application.

Picture Courtesy

CH
EM

IC
AL

 E
NG

IN
EE

RI
NG

 IN
 W

AT
ER



43Engineering in Kenya Magazine  Issue 13

b.	 Membrane Water Treatment Technology

AWWDA has partnered with a research and 
development engineering company, Jiangsu 
Nollet Intelligent Water Equipment Co. Ltd., to 
develop a compact water treatment system 
for the expansion of the Karimenu II Dam 
Water Treatment Plant. The treatment plant is 
proposed to be expanded by 20,000m3/day 
to serve areas in Thika and Gatundu. 

At the onset of the project formulation, 
AWWDA faced the challenge of limited land 
availability at the existing site as well as a 
need to seamlessly integrate the proposed 
new system with the existing system. A 
solution to this problem was found in the 
Eco-iGDM equipment, an ultrafiltration 
membrane water purification technology. 
The Eco-iGDM is a simple green physical 
separation technology with an ultrafiltration 
membrane of pore size between 10-100nm. 
The advantages of this technology are 
that it is capable of removing pathogenic 
microorganisms such as bacteria and 
viruses. It also utilizes no chemical reagents 
and occupies limited space. 

Conclusions
In summary, chemical engineering has 
significantly advanced water treatment 
processes by contributing to the development 
of new technologies, optimizing existing 
methods, and providing expertise in areas 
such as coagulation, filtration, disinfection, 
water reuse, and process optimization. These 
advancements have been crucial in ensuring 
access to safe, clean water for various 
purposes while minimizing environmental 
impact. It is for this reason that AWWDA 
continues to embrace milestones in chemical 
engineering to improve its service delivery.

Institutional Background
Athi Water Works Development Agency 
(AWWDA) is one of the nine (9) Water Works 
Development Agencies (WWDA) established 
under the Ministry of Water, Sanitation & 
Irrigation. It was established under the Water 
Act 2016 vide Legal Notice No. 28 of 26th 
April 2019.

The Agency is responsible for the 
development, maintenance and management 
of water and sewerage infrastructure in the 
counties of Nairobi, Kiambu and Murang’a 
Counties covering 5,800.4Km2 with a total 
population of 9,320,287 people. 

Picture Courtesy



44 Engineering in Kenya Magazine  Issue 13

Every year, the negative effects 
of climate change worsen. 
Every year, they cause agony 

and suffering to hundreds of 
millions of individuals around the 
world. Every year, they become a 
bigger annoyance in the present 
while also foreshadowing severe 
consequences in the future. Global 
industrialization, overexploitation 
of fossil fuels, and inadequate or 
non-existent waste management 

have aggravated the situation by increasing greenhouse 
gas emissions, resulting in a rise in global temperature and 
contributing to environmental problems. Climate change and its 
consequences are now a reality that humans must deal with. As a 
means of combating this global issue, there has been discussion 
on intergenerational equity and building a sustainable way of 
life. Because sustainability is a tough idea to grasp, there are 
numerous viewpoints on what it means to be sustainable.

Carbon neutrality is defined in a variety of ways; the Publicly 
Available Specification by the British Standards Institution (BSI 
PAS 2060) defines carbon neutrality as the absence of net GHG 
emissions during a certain period, while the Carbon Neutral Cities 
Alliance (CNCA) describes it as a goal of cutting GHG emissions 
by 80–100% by 2050 or sooner when compared to the baseline 
year of 1990. The two documents, BSI PAS 2060 and CNCA, are 
similar in their conclusions in the sense that a city’s net GHG 
emissions should be zero at some point in the future during a 
predetermined period.

The UNEP’s Emissions Gap Report 2022, reveals that the 
impact on the temperatures for the new and updated Nationally 
Determined Contributions (NDCs) since the twenty-sixth United 
Nations Climate Change Conference of the Parties (COP26) in 
Glasgow in 2021, has not been felt and the situation is projected 
to be same for by the end of this century. The unconditional 
NDCs indicate a 2.6°C increase in temperatures by 2100, which 
exceeds the goals of the Paris Agreement.  Existing policies 
indicate a 2.8°C rise, exposing a disparity between national 
commitments and the efforts to implement those commitments. 
The emissions gap for 2030 is defined as the difference between 
the estimated total global GHG emissions resulting from the full 
implementation of the NDCs, and the total global GHG emissions 